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Date of issue :  12-07-2017
Page 1 of 1 pages Castco LRN : MO0170619-64
Sample details as supplied by customer
Customer: Fujian Jumbo New Material Corporation Limited Customer's Ref. No.: -- /&@
Address:  Industrial Zone, Changshan Overseas Chinese Economic Development Zone, Zhangzhou, Fujia N)a

Job Title: Chemical Testing of Jumbo Gypsum Block \/\
Contract No.: --- Location of Works: -- %

Sample Description: Jumbo Gypsum Block / Manufacturer: Fujian Jumbo New Mater@oration Limited

Sample Identification No.: -- Date Sampled%i
Test results Qg

Date Received :  19-06-2017 T@%od: 28-06-2017
— —

Chemical Analysis \/ Results
Cr

A)
Chloride Content Q\
[In-House Method Based on CS1:2010] /&

.
Remark : 1. Test result relates to the specim@ only.
& Certified by: Z A ‘,__.L.,_.._._S\
N\ L' \ ~

=
\
A CHENG CHI FAI
LAU H@ Senior Manager
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£ A % % B #7333 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333

FEAM AR ASH29A%  29A, On Chuen Street, Fanling, Hong Korg.  Fax: 2597 8399
E-mail: info@castco.com.hk  Website: www.castco.com.hk





